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Issued Date
Report Version
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FCC Radio Test Report
FCC ID: XMR202208FC905A

This report concerns: Original Grant

022022-5799

Wi-Fi&Bluetooth Module

Quectel

FC905A

NA

Quectel Wireless Solutions Co., Ltd

Building 5, Shanghai Business Park Phase Ill (Area B), N0.1016 Tianlin
Road, Minhang District, Shanghai, China 200233

Quectel Wireless Solutions Co., Ltd

Building 5, Shanghai Business Park Phase Il (Area B), N0.1016 Tianlin
Road, Minhang District, Shanghai, China 200233

NA

NA

Sep. 14, 2022

Sep. 14, 2022~Nov. 01, 2022

Nov. 12, 2022

Vv1.0.0

Engineering Sample No.: 20221108019601

FCC CFR Title 47, Part 15, Subpart C

FCC KDB 558074 D01 15.247 Meas Guidance v05r02
ANSI C63.10-2013

The above equipment has been tested and found compliance with the requirement of the relative

standards by TIRT Inc.

*  The test result referred exclusively to the presented test model /sample.

*  Without written approval of TIRT Inc. the test report shall not reproduced except

in full.

Lab: Beijing TIRT Technology Service Co.,Ltd Shenzhen

Add: 101, 3 # Factory Building, Gongjin Electronics, Shatin Community, Kengzi

Street, Pingshan District, Shenzhen City, China

TEL: +86-0755-27087573
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC CFR Title 47, Part 15, Subpart C
Standard(s) Section Test Item Test Result |Judgment| Remark
15.207 AC Power Line Conducted Emissions | APPENDIX A PASS | -
15.247(d) APPENDIX B
15.205(a) Radiated Emissions APPENDIXC | PASS | --—----
15.209(a) APPENDIX D
15.247(a)(2) Bandwidth APPENDIX E PASS | -
15.247(b)(3) Maximum Output Power APPENDIX F PASS | -
15.247(d) Conducted Spurious Emissions APPENDIXG | PASS | ---—--
15.247(e) Power Spectral Density APPENDIX H PASS | -
15.203 Antenna Requirement | - PASS Note(2)
Note:

(1) “N/A” denotes test is not applicable in this test report.
(2) The device what use a permanently attached antenna were considered sufficient to comply with
the provisions of 15.203.
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1.1 TEST FACILITY

Company: Beijing TIRT Technology Service Co.,Ltd Shenzhen

. 101, 3 # Factory Building, Gongjin Electronics Shatin Community,
) Kengzi Street, Pingshan District, Shenzhen, China

CNAS Reglstratlon CNAS 114158

Number:

A2LA R(?glstratlon 6049 01

Number:

FCQ Accredlted Lab.' CN1309

Designation Number:

FCC Test Firm

Registration Number: 825524

Telephone: +86-0755-27087573

1.2 MEASUREMENT UNCERTAINTY

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the
emissions test results be included in the report. The measurement uncertainties given below are based
on a 95% confidence level (based on a coverage factor (k=2))

The TIRT measurement uncertainty as below table:

Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +142.12 KHz
RF power conducted +0.74 dB
RF power radiated +3.25dB
Spurious emissions, conducted +1.78dB
Spurious emissions, radiated (30MHz~1GHz) 4.6dB
Spurious emissions, radiated (1GHz ~ 18GHz) #4.9dB
Conduction Emissions(150kHz~30MHz) +3.1dB
Humidity +4.6%
Temperature +0.7°C
Time +1.25%

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into account to
declare the compliance or non-compliance to the specification.
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1.3 TEST ENVIRONMENT CONDITIONS

Test Item Temperature| Humidity | Test Voltage Tested By
. . AC
° 0,
AC Power Line Conducted Emissions 25°C 58% 120V/60Hz Stone Tang
. . AC
- ° 0,
Radiated Emissions-9kHz to 30 MHz 24°C 58% 120V/60Hz Stone Tang
. . AC
- ° 0,
Radiated Emissions-30MHz to 1000MHz 24°C 58% 120V/60Hz Stone Tang
. . AC
- ° 0,
Radiated Emissions-Above 1000MHz 24°C 58% 120V/60Hz Stone Tang
Bandwidth 24.2°C 54% DC3.6V Stone Tang
Maximum Output Power 24.2°C 54% DC3.6V Stone Tang
Conducted Spurious Emissions 24.2°C 54% DC3.6V Stone Tang
Power Spectral Density 24.2°C 54% DC3.6V Stone Tang
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2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF EUT

Equipment Wi-Fi&Bluetooth Module
Brand Name Quectel
Test Model FC905A
Series Model NA
Model Difference(s) NA
Software Version NA
Hardware Version R1.0
Power Source DC voltage supplied from AC/DC adapter.
Power Rating 3.6V
Operation Frequency 2412 MHz ~ 2462 MHz
IEEE 802.11b: DSSS
Modulation Type IEEE 802.11g: OFDM
IEEE 802.11n: OFDM
IEEE 802.11b: 11/5.5/2/1 Mbps
Bit Rate of Transmitter IEEE 802.11g: 54/48/36/24/18/12/9/6 Mbps
IEEE 802.11n: up to 72.2 Mbps

Maximum Output Power

IEEE 802.11n20: 26.55 dBm (0.4519 W)

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the user's

manual.
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2. Channel List:

CHO1 - CH11 for IEEE 802.11b, IEEE 802.11¢g, IEEE 802.11n(HT20)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
01 2412 04 2427 07 2442 10 2457
02 2417 05 2432 08 2447 11 2462
03 2422 06 2437 09 2452
3. Antenna Specification:
Ant. Brand Model Name Antenna Type Connector Gain (dBi)
1 N/A N/A Dipole N/A 0.52
Note:
1) The antenna gain are provided by the manufacturer.
2) The antenna is for testing only and will not be sold with equipments.
4. Table for Antenna Configuration:
Operating Mode
TX Mode 17X
IEEE 802.11b V (Ant. 1)
IEEE 802.11g V (Ant. 1)
IEEE 802.11n(HT20) V(Ant. 1)
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2.2 DESCRIPTION OF TEST MODES

The test system was pre-tested based on the consideration of all possible combinations of EUT operation
mode.

Pretest Mode Description
Mode 1 TX B Mode Channel 01/06/11
Mode 2 TX G Mode Channel 01/06/11
Mode 3 TX N(HT20) Mode Channel 01/06/11
Mode 4 TX N(HT20) Mode Channel 06

Following mode(s) was (were) found to be the worst case(s) and selected for the final test.

AC power line conducted emissions test

Final Test Mode Description

Mode 4 TX N(HT20) Mode Channel 06

Radiated emissions test - Below 1GHz

Final Test Mode Description

Mode 4 TX N(HT20) Mode Channel 06

Radiated emissions test- Above 1GHz

Final Test Mode Description
Mode 1 TX B Mode Channel 01/06/11
Mode 2 TX G Mode Channel 01/06/11
Mode 3 TX N(HT20) Mode Channel 01/06/11

Conducted test

Final Test Mode Description
Mode 1 TX B Mode Channel 01/06/11
Mode 2 TX G Mode Channel 01/06/11
Mode 3 TX N(HT20) Mode Channel 01/06/11
NOTE:

(1) All the bit rate of transmitter have been tested and found the lowest rate is found to be the worst case
and recorded.

(2) For AC power line conducted emissions and radiated emission below 1 GHz test, the TX N(HT20) Mode
Channel 06 is found to be the worst case and recorded.

(3) For radiated emission above 1 GHz test, the spurious points of 1GHz~26.5GHz have been pre-tested
and in this report only recorded the worst case. The remaining spurious points are all below the limit
value of 20dB.
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2.3 PARAMETERS OF TEST SOFTWARE

Test Software Version adb
Frequency (MHz) 2412 2437 2462
IEEE 802.11b 17.00 17.00 17.00
IEEE 802.119g 14.50 17.00 14.00
IEEE 802.11n(HT20) 15.50 18.00 15.50
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2.4 DUTY CYCLE

IEEE 802.11b

<® RBW 10 MHz  Delta 2 [T1 ]
“VBW 10 MHZ 0.03 dB
Ref 30 dBm “Att 40 dB SWT 13 ms 8.710000 ms
30 offpet 10[5 aB Marker| 1 [T1
p 20017 dBm
seL
Delta fi [T1 {) .
== | _
—ETzpoTmE | Ly
30,
Center 2.412 GHz 1.3 ms/

Date: 19.SEP.2022 15:47:41

Duty cycle = 8.632 ms /8.710 ms = 99.10%
Duty Factor = 10 log(1/Duty cycle) = 0.00

IEEE 802.11n(HT20)

® RBW 10 MHz Delta 2 [T1 ]
*VBW 10 MHz 0.12 dB
Ref 30 dBm *Att 40 dB SWT 2.5 ms 1.450000 ms
30 Offpet 10}5 as arker| 1 [T1
16472 dBm
Wl EPRPO Vo | - |
I¥Y TUAN iy T AN MU s seL
i
[t ey e v PRV
Wy W)
70
Center 2.412 GHz 250 ps/

Date: 19.SEP.2022 15:49:11

Duty cycle = 1.345 ms / 1.450 ms = 92.76%
Duty Factor = 10 log(1/Duty cycle) = 0.33

Ref 30 dBm

IEEE 802.119g

“Att 40 dB

RBW 10 MHz  Delta 2 [T1 ]
“VEBW 10 MHz 0.12 dB
SWI 2.5 ms 1.540000 ms

20 offfet 10 Marker| 1 [T1
16} 38 dBm
[ ¥ VPR INETT U NP R O B | oo 2]
Py L4 TR o NP cen
beyta fLVT1 1
O - 1}37 aB
=R - <
e T sas
=
W (R 3

Center 2.412 GHz

250 us/

Date: 19.SEP.2022 15:48:11

Duty cycle = 1.440 ms / 1.540 ms = 93.51%
Duty Factor = 10 log(1/Duty cycle) = 0.29
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NOTE:

For IEEE 802.11b:

For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer
is 1 MHz and the video bandwidth is 10Hz.

For IEEE 802.11g:
For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer
is 1 MHz and the video bandwidth is 1kHz.

For IEEE 802.11n(HT20):
For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer
is 1 MHz and the video bandwidth is 1kHz.
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2.5 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

EUT
EUT
Adapter
AL 100-2400
2.6 SUPPORT UNITS
Item Equipment Brand Model/Type No. Series No.
EUT Adapter Adapter N/A P12F050200 B7986-2148
Item Cable Type Shielded Type Ferrite Core Length
1 DC N/A Yes M
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3. AC POWER LINE CONDUCTED EMISSIONS

3.1 LIMIT
o Limit (dBpV)
Frequency of Emission (MHz) -
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
05-5.0 56 46
5.0 - 30.0 60 50
NOTE:
(1) The tighter limit applies at the band edges.
(2) The limit of " * " marked band means the limitation decreases linearly with the logarithm of the frequency
in the range.
3.2 TEST PROCEDURE
a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected to the
power mains through a line impedance stabilization network (LISN). All other support equipment
powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling impedance for the
measuring instrument.
b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.
c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.
d. LISN at least 80 cm from nearest part of EUT chassis.
e. For the actual test configuration, please refer to the related Item -EUT Test Photos.

The following table is the setting of the receiver:

Receiver Parameters Setting
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz
3.3 DEVIATION FROM TEST STANDARD
No deviation.
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3.4 TEST SETUP

Vertical Reference Ground Plane

40 cm

EUT

L— LISN

80 cm

Test Receiver

L Horizontal Reference Ground Plane

3.5 EUT OPERATION CONDITIONS

EUT was programmed to be in continuously transmitting mode.

3.6 TEST RESULTS
Please refer to the APPENDIX A.
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4. RADIATED EMISSIONS

4.1 LIMIT

table below has to be followed.

In case the emission fall within the restricted band specified on 15.205(a), then the 15.209(a) limit in the

LIMITS OF RADIATED EMISSION MEASUREMENT (9 kHz-1000 MHz)

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000 MHz)

Frequency (MHz)

(dBuV/m at 3 m)

Peak

Average

Above 1000

74

54
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NOTE:

(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uv/m).

(1) The limit for radiated test was performed according to FCC CFR Title 47, Part 15, Subpart C.
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4.2 TEST PROCEDURE

a. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the top of a
rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The table was rotated
360 degrees to determine the position of the highest radiation.(below 1 GHz)

b. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the top of a
rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber. The table was rotated
360 degrees to determine the position of the highest radiation.(above 1 GHz)

c. The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the antenna are set
to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned
to heights find the maximum reading (used Bore sight function).

e. The receiver system was set to peak and average detect function and specified bandwidth with
maximum hold mode when the test frequency is above 1 GHz.

f. The initial step in collecting radiated emission data is a receiver peak detector mode pre-scanning the
measurement frequency range. Significant peaks are then marked and then Quasi Peak detector mode
re-measured.

g. All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the Peak
reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.

(below 1 GHz)

h. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak Mode
Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT shall be deemed
to meet both Peak & AVG Limits and then only Peak Mode was measured, but AVG Mode didn‘t
perform. (above 1 GHz)

i. For the actual test configuration, please refer to the related Item -EUT Test Photos.

The following table is the setting of the receiver:

Spectrum Parameters Setting
Start ~ Stop Frequency 9 kHz~150 kHz for RBW 200 Hz
Start ~ Stop Frequency 0.15 MHz~30 MHz for RBW 9 kHz
Start ~ Stop Frequency 30 MHz~1000 MHz for RBW 100 kHz
Spectrum Parameters Setting
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic
RBW / VBW 1 MHz / 3 MHz for PK value
(Emission in restricted band) 1 MHz / 1/T Hz for AVG value
Receiver Parameters Setting
Start ~ Stop Frequency 9 kHz~90 kHz for PK/AVG detector
Start ~ Stop Frequency 90 kHz~110 kHz for QP detector
Start ~ Stop Frequency 110 kHz~490 kHz for PK/AVG detector
Start ~ Stop Frequency 490 kHz~30 MHz for QP detector
Start ~ Stop Frequency 30 MHz~1000 MHz for QP detector
Start ~ Stop Frequency 1 GHz~26.5 GHz for PK/AVG detector
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4.3 DEVIATION FROM TEST STANDARD
No deviation.

4.4 TEST SETUP

9 kHz to 30 MHz

IO.B m

Ground Plane

Receiver

30 MHz to 1 GHz

|
1H
H

3m

0.8 m

-4 m

Ground Plane

Receiver

Amp.
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Above 1 GHz

Ground Plane

Receiver

Amp.
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4.5 EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.

4.6 TEST RESULTS - 9 KHZ TO 30 MHZ
Please refer to the APPENDIX B.

Remark:

(1) Distance extrapolation factor = 40 log (specific distance / test distance) (dB).
(2) Limit line = specific limits (dBuV) + distance extrapolation factor.

4.7 TEST RESULTS - 30 MHZ TO 1000 MHZ
Please refer to the APPENDIX C.

4.8 TEST RESULTS - ABOVE 1000 MHZ
Please refer to the APPENDIX D.

Remark:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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5. BANDWIDTH

5.1 LIMIT

Section

Test ltem Limit

6 dB Bandwidth Minimum 500 kHz

FCC 15.247(a)(2)

99% Emission Bandwidth -

5.2 TEST PROCEDURE

diagram below.

For 6 dB Bandwidth:

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block

b. The following table is the setting of the spectrum analyzer:

Spectrum Parameters Setting
Span Frequency > Measurement Bandwidth

RBW 100 kHz
VBW 300 kHz

Detector Peak
Trace Max Hold

Sweep Time Auto

For 99% Emission Bandwidth:

Spectrum Parameters Setting

Span Frequency

Between 1.5 times and 5.0 times the OBW

300 kHz For 20MHz

RBW 1 MHz For 40MHz
1 MHz For 20MHz
VBW 3 MHz For 40MHz
Detector Peak
Trace Max Hold
Sweep Time Auto

5.3 DEVIATION FROM STANDARD
No deviation.

5.4 TEST SETUP

EUT

ATT.

SPECTRUM

5.5 EUT OPERATION CONDITIONS

5.6 TEST RESULTS
Please refer to the APPENDIX E.

The EUT was programmed to be in continuously transmitting mode.

ANALYZER
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6. MAXIMUM OUTPUT POWER

6.1 LIMIT

Section

Test ltem

Limit

FCC 15.247(b)(3)

Maximum Output Power

1.0000 Watt or 30.00 dBm

6.2 TEST PROCEDURE

a. The EUT was directly connected to the peak power analyzer and antenna output port as show in the

block diagram below.

b. The maximum conducted output power was performed in accordance with method 11.9.1.3 (for peak
power) of ANSI C63.10-2013.

6.3 DEVIATION FROM STANDARD

No deviation.

6.4 TEST SETUP

EUT

ATT.

6.5 EUT OPERATION CONDITIONS

The EUT was programmed to be in continuously transmitting mode.

6.6 TEST RESULTS

Please refer to the APPENDIX F.

Peak Power Analyzer
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7.1 LIMIT

7.2 TEST PROCEDURE

diagram below.

7. CONDUCTED SPURIOUS EMISSIONS

b. The following table is the setting of the spectrum analyzer:

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator
shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level
of the desired power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrates compliance with the peak Output Power limits. If the transmitter complies with
the Output Power limits based on the use of RMS averaging over a time interval, as permitted under
paragraph (b)(3) of this section, the attenuation required under this paragraph shall be 30 dB instead of 20
dB. Attenuation below the general limits specified in Section 15.209(a) is not required.

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block

7.6 TEST RESULTS

Spectrum Parameters Setting
Start Frequency 30 MHz
Stop Frequency 26.5 GHz
RBW 100 kHz
VBW 300 kHz
Detector Peak
Trace Max Hold
Sweep Time Auto
7.3 DEVIATION FROM STANDARD
No deviation.
7.4 TEST SETUP
EUT SPECTRUM

ATT.

Please refer to the APPENDIX G.

7.5 EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.

ANALYZER
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8. POWER SPECTRAL DENSITY

8.1 LIMIT

Section

Test Item

Limit

FCC 15.247(e)

Power Spectral Density

8 dBm
(in any 3 kHz)

8.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block

diagram below.

b. The following table is the setting of the spectrum analyzer:

Spectrum Parameters Setting
Span Frequency 25 MHz (20 MHz) / 60 MHz (40 MHz)
RBW 3 kHz
VBW 10 kHz
Detector Peak
Trace Max Hold
Sweep Time Auto

8.3 DEVIATION FROM STANDARD

No deviation.

8.4 TEST SETUP

EUT

ATT.

SPECTRUM

8.5 EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.

8.6 TEST RESULTS

Please refer to the APPENDIX H.

ANALYZER

Page 28 of 81

TIRT-TRF/FCCO01-2(E):2021A0




Report No.: FCC022022-5799RF1

9. MEASUREMENT INSTRUMENTS LIST

No. Equipment Manufacturer Type No. Serial No. C&t?:;tEd
1 EMI Receiver Rohde&Schwarz ESCI 1166.5950.03 2022/11/09
2 AMN Rohde&Schwarz ENV216 3560.6550.05 | 2022/11/09
3 AMN Schwarzbeck NSLK8127 #829 2022/11/09
4 | ECSIRENRE | Rondesschwarz | RP-X1 N/A 2022/11/09
5 ECSICF;ELN RF Rohde&Schwarz | Sapre sm N/A 2022/11/09
6 EMI Receiver Rohde&Schwarz ESR7 102013 2022/11/09
7 Spectrum analyzer | Rohde&Schwarz FSV30 103741 2022/11/09
8 Spectrum analyzer KEYSIGHT N9010A-44 | MY51440158 2022/11/09

Log periodic VULB
9 antenna Schwarzbeck VULB 9163 9163-361 2022/11/20

10 Loop Antenna Schwarzbeck FMZElSlQ 00029 2023/07/03
11 Horn Antenna Schwarzbeck oos | 9120D-1201 | 2022/11/20
12 Horn Antenna Schwarzbeck BBHA 9170 9170#685 2022/11/20
13 Preamplifier Schwarzbeck BBV9745 #78 2022/11/09
14 Preamplifier Schwarzbeck BBV9721 9721-019 2022/11/09
15 Preamplifier / LNA 0920N 2014 2023/05/03
16 Preamplifier Schwarzbeck BBV 9718 284 2023/05/03

i TRLA-0101

17 Preamplifier RF System/UK 80G50B 22062101 2023/07/20
18 | FCSRE NRE I Rohdegaschwarz | AP-X1 N/A 2022/11/09
19 | ECSREINRE HAOXUN Z-108 N/A 2022/11/09
20 RF Cable ZDECL A or) | 18124358 | 2023/07/20
21 | Spectrum Analyzer Agilent N9010A MY51440158 2022/11/09
22 Spectrum Analyzer Agilent N9010A MY52221119 2022/11/09
23 EMI Receiver Rohde&Schwarz ESU 100184 2023/07/20

Temp&Humidity

24 Recorder Anymetre JR900 N/A 2022/11/03

25 Powergrﬁ{'ec“on Tonscend JS0806-2 | 188060134 | 2023/08/21
Temp&Humidity NTH1100-3

26 Chamber ETOMA OA 16080628 2022/11/03
27 Filter STI STI15-9845 N/A N/A
28 Filter STI 5.1G N/A N/A
29 Filter STI STI15-9845 N/A N/A
30 Testing Software EZ-EMC TW-03A2 N/A N/A

Remark: "N/A” denotes no model name, serial no. or calibration specified.
“*” calibration period of equipment list is three year.

Except * item, all calibration period of equipment list is one year.
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10. EUT TEST PHOTO
Please refer to the Appendix TEST PHOTOS .

TIRT-TRF/FCCO1-2(E):2021A0
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APPENDIX A - AC POWER LINE CONDUCTED EMISSIONS
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‘Test Mode

[TX N(HT20) Mode Channel 06

Phase

Line

an.n  dBuV

L]

0o
0.150 05 [MHz) 5 30.000
Reading Comect Measure-
No. Mk. Freq.  |Level Factor ment Limit  Over
MHz dBuv dB dBuv dBuv db Datector Comment
1 0.1500  20.01 19.27 3928 6600 -2672 QP
2 0.1500 4.81 19.27 24.08 56.00 -31.92 AVG
3 0.3030  20.37 19.32 3969 6016 -2047 QP
4 0.3030 9.97 19.32 29.29 50.16 -20.87 AVG
5 0.4245 14.15 19.33 33.48 57.36 -23.88 QP
6 0.4245 8.35 19.33 2768 4736 -19.68 AVG
7 0.5865  21.53 19.37 40.90 56.00 -15.10 QP
8 - 0.5865 15.13 19.37 3450 46.00 -11.50 AVG
9 0.7620 11.77 19.44 31.21 56.00 -24.79 QP
10 0.7620 6.47 19.44 2591 46.00 -20.09 AVG
11 1.1480 12.76 19.67 32.43 56.00 -23.57 QP
12 1.1480 4.76 19.67 2443  46.00 -21.57 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.

(2) Margin Level = Measurement Value - Limit Value.
(3) The test result has included the cable loss.
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Phase

Neutral

[IR]
0.150 0.5 [MHz] 5 30,000
Reading Correct Measure-
No. Mk. Fregq.  Level Factor ment Limit ~ Ower
MMHz dBuV dB dBuv dBuv dB Detactor Comment
1 0.1500  20.10 19.48 3958 66.00 -26.42 QP
2 0.1500 590 19.48 25.38 56.00 -30.62 AVG
3 0.3030  20.08 18.50 39.58 6016 -2058 QP
4 0.3030 10.58 19.50 30.08 50.16 -20.08 AVG
5 0.4020 15.26 19.52 34.78 57.81 -2303 QP
6 0.4020 9.16 19.52 2868 4781 1913 AVG
7 0.5820 19.10 19.60 38.70 56.00 -17.30 QP
8 - 0.5820 15.80 19.60 3540  4B.00 10860 AVG
9 0.7845 12.83 19.68 32.51 56.00 -2349 QP
10 0.7845 8.33 19.68 28.01 46.00 -17.99 AVG
11 1.2525 9.36 19.98 29.34 56.00 -26.66 QP
12 1.2525 5.86 19.98 2584 4800 -2016 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.

(2) Margin Level = Measurement Value - Limit Value.
(3) The test result has included the cable loss.
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APPENDIX B - RADIATED EMISSION -9 KHZ TO 30 MHZ

Radiated emission: 9KHz-30MHz

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which
was 20dB lower than the limit line was not reported.

There is a comparison data of both open-field test site and semi-Anechoic chamber, and the
result came out very similar.
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APPENDIX C - RADIATED EMISSION - 30 MHZ TO 1000 MHZ
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

[Test Mode [TX N(HT20) Mode Channel 06 Polarization Vertical
800 dBuV/m
70
60
% ]
a0 —
S —
—
30 5 5
20
10
0
A0
20,0
30000 127.00 22400 32100 41800  5I500 61200  708.00  B06.0D 1000.00 WHz
Reading Correct Measure- .
No. Mk. Freq.  Level Factor  ment  Limit  Margin
lMHz dBu\ dB dBulfm dBuV/m dB Detector  Comment
1" 30.000 15.33 1477 30.10 4000 -9.80 peak
2 240.005 0.88 1793 16.82 46.00 -27.18 peak
3 335.550 -1.74 2033 18.59 46.00 -27.41 peak
4 525.185 172 2381 22.09 46.00 -23.91 peak
5 658.075 0.05 2628 26.33 46.00 -19.67 peak
6 888.450 -265 3149 28.84 46.00 -17.16 peak
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

[Test Mode [TX N(HT20) Mode Channel 06 Polarization Horizontal
80.0  dBuV/m
70
2]
50 ]
aw [
I
a0 5
1
20 X 3
10
0
-10
20,0
30000 127.00 22400  321.00 41800 51500 61200 70900  806.00 1000.00 MH:
Reading Correct Measure- .
No. Mk.  Freq.  |evel Factor ~ment Limit Margin
MHz dBuv dB dBuVim dBuVim dB Detector  Comment
1 89.655 6.75 1348 20.23 43.50 -2327 peak
2 240.005 -1.74  17.93 16.19 4600 -29.81 peak
3 374.835 -1.85 2087 19.32 46.00 -26.68 peak
4 578.535 -0.37 2437 24.00 46.00 -22.00 peak
5 683.295 077 26.67 25.90 46.00 -20.10 peak
6 " B87.965 -2.71 31.48 2877 46.00 -17.23 peak
REMARKS:
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APPENDIX D - RADIATED EMISSION- ABOVE 1000 MHZ
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‘Test Mode |TX B Mode 2412 MHz Polarization Vertical
1200 dBuV/m
1o
100
a0
80
70
60 1
%
50
2
A0
an
20,0
2310.000 2329.00 2 2348.00 236700 238600 240500 242400 244300  2462.00 2500.00 MHz
Reading Cormrect Measure- .
No. Mk. Freq. level Factor ment Limit Margin
MHz dBuv dB dBulm dBuVim dB Detector  Comment
1 2390.000 2285 3263 55.48 7400 -18.52 peak
2 2390.000 8.63 3263 41.26 5400 -12.74 AVG
3 X 2412790 7542 3271  108.13 7400 3413 peak MNolmi
4 % 2412.790 7343 3271 106.14 54.00 5214 AVG Molmit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |TX B Mode 2412 MHz Polarization Vertical

86.9  dBu¥/m

67

57

St

1000000 2700.00 4400.00 6100.00 7800.00 9500, 00 11200.00 1290000  14600.00 1800000 MHz

Reading Correct Measure- .
No. Mk.  Freq. Level Factor ment Limit ~ Margin

MHz dBuv dB dBuVim dBuim dB Detector  Comment
1 * 4874.300 57.77 -14.26 43.51 74.00 -3049 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[ Test Mode [TX B Mode 2412 MHz

Polarization

Horizontal

12000 dBuV/m

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

10
100
90
80
70
B0
X .
50
40 2
a0
200
2310000 232900 234800  2367.00 238600 240500 242400 244300  2462.00 2500.00 MHz
Reading Comect Measure- .
No. Mk.  Freg.  |Level Factor ment Limit  Margin
MHz dBuv dB dBuvim dBuvim dB Detector  Comment
1 23480.000 2230 3263 54.93 7400 -1907 peak
2 23480.000 516 3263 37.79 54.00 -16.21 AVG
3 X 2411175 61.51 32.70 94.21 7400 2021 peak Molimit
4 * 2411175 5947 3270 92.17 5400 3817 AVG Nolimit
REMARKS:
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‘Test Mode |TX B Mode 2412 MHz Polarization Horizontal

B86.9 dBuV/m

67

57

%
Yo

1000000 2700.00 4400.00 610000 7800.00 9500, 00 1120000  12300.00 1460000 18000.00 MHz

Reading Correct Measure- .
MNo. Mk.  Freq. Level Factor ment  Limit Margin

MHz dBuv dB dBu\im dBuMim dB Detector ~ Comment
1%  4824.000 50.03 -14.43 35.60 7400 -38.40 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |TX B Mode 2437 MHz Polarization Vertical

86.9 dBuV/m

67

57

St

27

17

7

-3

-131
1000000 2700.00 4400.00 6100.00 7800.00 9500, 00 1120000  12300.00 1460000 18000.00 MHz

Reading Comect Measure- .
MNo. Mk.  Freq.  |evel Factor ~ ment  Limit Margin

MHz dBuv dB dBuvim dBuvim dB Detector  Comment
1% 4874.000 57.88B -14.26 43.62 74.00 -30.38 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |TX B Mode 2437 MHz Polarization Horizontal

86.9 dBuV fm

A7

27

1000.000 2700.00 440000 E100.00 7800, 00 9500.00 120000 12900.00  14600.00 18000, D0 MHz

Reading Correct Measure- .
No. Mk. Freq.  Level Factor ment Limit  Margin

MHz dBuv dB dBu\Vim dBuvim dB Detactor  Comment
1*  4874.000 5231 -14.26 38.05 74.00 -3595 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode TX B Mode 2462 MHz Polarization Vertical
120,00  dBuV/m
1o
100
90
a0
o
&0 &
50 4
40
a0
20.0
2310000 232900  2348.00  2367.00 238600 240500 242400 244300  2462.00 250000 MHz
Reading Correct Measure- .
No. Mk. Freq.  Level Factor ment  Limit Margin
MHz dBuv dB dBulim dBuim dB Detector  Comment
1 X 2461.240 75.33 3288 108.21 74.00 3421 peak Mo lmit
2% 2461.240 73.30 3288 106.18 5400 5218 AVG MNolimit
3 2483.500 2436 3297 57.33 74.00 -16.67 peak
4 2483.500 13.39 3297 46.36 54.00 764 AVG
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2461. 2400 77. 36 30. 85 108. 21 74.00 34.21 Peak No limit
2 * 2461. 2400 75. 33 30.85 106. 18 54.00 52.18 AVG No limit
3 2483. 5000 26. 39 30.94 57.33 74.00 -16.67 Peak
4 2483. 5000 15. 42 30.94 46. 36 54.00 -7.64 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.

(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |TX B Mode 2462 MHz Polarization Vertical

869  dBuV/m

i

(1)

57

A7 }
w

27

17

7

3

131

1000.000 2700.00  4400.00 610000  7600.00  9500.00 1120000 12900.00  14600.00 1800000 MHz

Reading Correct Measure- .
No. Mk. Freq.  |evel Factor ~ment  Limit Margin

MHz dBuV dB dBu\fm dBuVim dB Datector ~ Comment
1 * 4823600 59.08 -14.08 45.00 7400 -29.00 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

‘Test Mode |TX B Mode 2462 MHz Polarization Horizontal
1200 dBuNV/m
110
100
G0
80
70
60
. 2
50 W
40 —— — A
30
20.0
2310000 2329.00  2348.00  2367.00 238600  2405.00 242400 244300  2462.00 2500.00 MHz
Reading Correct Measure- .
No. Mk.  Freq.  |evel Factor  ment Limit ~ Margin
MHz dBuv dB dBu\im dBuV/m dB Detector  Comment
1 X 2460670 60.18 32.88 93.06 7400 19.06 peak MNolmit
2 * 2480670 58.23 32.88 91.11 5400 3711  AVG Nolimit
3 2483.500 21.67 3297 54.64 7400 -19.36 peak
4 2483.500 520 3297 3817 5400 -1583 AVG
REMARKS:
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‘Test Mode |TX B Mode 2462 MHz Polarization Horizontal

B86.9 dBuV/m

67

57

1000.000 2700.00 4400, 0 G100.00 7800.00 9500, 00 1120000 1290000  14600.00 18000, 00 MHz

Reading Comect Measure- .
No. Mk.  Freg.  Level Factor  ment Limit ~ Margin

MHz dBuV dB dBulim dBuWim dB Detector  Comment
1 *  4923.600 55.25 -14.08 4117 74.00 -3283 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Page 48 of 81 TIRT-TRF/FCCO1-2(E):2021A0




Report No.: FCC022022-5799RF1

‘Test Mode |TX G Mode 2412 MHz Polarization Vertical
1200 dBuV/m
10 3
4
100
a0
80
0 X
50
- i
40
30
20.0
2310000 232900 234800  2367.00 238600 240500 242400 244300  2462.00 250000 MHz
Reading Comect Measure- .
No. Mk.  Freg.  |Level Factor ment Limit  Margin
MHz dBuv dB dBu\vim dBu\/m dB Detector  Comment
1 2390.000 34.23 3263 66.86 7400 -7.14  peak
2 2390.000 16.23 32.63 48.86 5400 -514 AVG
3 X 2412.695 75.58 3271 108.29 7400 3429 peak MNolimit
4 *  2412.695 67.86 32.71  100.59 54.00 4659 AVG  Nolmit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |TX G Mode 2412 MHz Polarization Vertical

86,9 dBul /m

7

&7

57

A7

a

27

17

7

3

131
1000000 2700.00 A4400.00 E100.00 7800.00 950000 1120000 12900.00 14800.00 1800000 MHz

Reading Comect Measure- .
MNo. Mk.  Freq.  Level Factor ment Limit ~ Margin

MHz dBuv dB dBuvim dBuMim dB Detector  Comment
1*  4824.000 5452 -14.43 40.09 7400 -3391 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

‘Test Mode |TX G Mode 2412 MHz Polarization Horizontal
1200 dBuV/m
10
100
3
b
a0 4
) -
70
&0
X
) LMN
2
40
a0
20,0
230000 232900 234800  2367.00 236600 240500 242400 244300  2462.00 2500.00 MHz
Reading Comect Measure- .
No. Mk.  Freq.  Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBu'im dB Detectar  Comment
1 2390.000 23.24 3263 55.87 7400 -18.13 peak
2 2390.000 6.86 32.63 39.49 54.00 -1451 AVG
3 X 2411.365 61.60 32.71 94 .31 74.00 2031 peak MNolimit
4 *  2411.365 5460 3271 87.31 5400 3331  AVG  MNolmit
REMARKS:
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‘Test Mode |TX G Mode 2412 MHz Polarization Horizontal
86,9 dBuY /m
fr
67
57
AT
a7 3
27
17
7
3
SER
1000000 2700.00 A400.00 G100.00 TH0D.00 9500. 00 11200.00 1290000 14E00. 00 18000. 00 MHz

Reading Correct Measure- .
No. Mk.  Freq.  Level Factor ment  Limit Margin

MHz dBuv dB dBu\im dBuVim dB Detector  Comment
1* 4824.000 50.03 -14.43 35.60 7400 -3840 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode TX G Mode 2437 MHz Polarization Vertical

86.9 dBu/m

v

67

57

AT

%

kT

27

17

r

-3

131

1000000 270000 4400, 0 B10D.00 F800.00 ‘9500, D0 1120000 1290000 1460000 18000, 00 MHz

Reading Correct Measure- .
Mo. Mk.  Freq.  Level Factor ment  Limit Margin

MHz dBuv dB dBuVim dBuim dB Detector  Comment
1 *  4874.300 5777  -14.26 43.51 7400 -3049 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode TX G Mode 2437 MHz Polarization Horizontal
86.9 dBuV/m
i
67
57
AT
¥ X
27
17
r
a
131
1000.000 2700.00 4400.00 G100.00 Ta00.00 9500. D0 11200.00 12900.00 14600.00 18000. 00 MHz

Reading Correct Measure- .
No. Mk.  Freq.  |evel Factor ment Limit  Margin

MHz dBuv dB dBuVm dBuVim dB Detector  Comment
1 *  4874.000 51.82 -14.26 37.56 7400 -3644 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode TX G Mode 2462 MHz Polarization Vertical
1200 dBuV/m
1
110 ®
2
100
a0
80
7 %
B0
A
50
40
an
2000
2310000 232900 234800  2367.00 238600 240500 242400 244300  2462.00 2500.00 MHz
Reading Correct Measure- .
No. Mk.  Freq.  Level Factor ment  Limit Margin
MHz dBuv dB dBuvim dBuMim dB Detector  Comment
1 2461.145 7713 3288 11001 7400 36.01 peak Molmi
2 * 2461.145 69.38 3288 102.26 5400 4826 AVG Nolmi
2483.500 33.95 32097 66.92 7400 -7.08 peak
2483.500 17.75 3297 50.72 5400 -3.28 AVG
REMARKS:
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[ Test Mode [TX G Mode 2462 MHz Polarization Vertical

869  dBuV/m

frl
67
57
A7 :-'I':
ar
27
17
F
3
131
1000L000 2700.00 A400.00 100,00 THOD. 00 9500, 00 11200. 00 12900.00 1460000 18000, 00 MHz

Reading Correct Measure- .
No. Mk.  Freq.  Level Factor ~ment  Limit Margin

MHz dBuV dB dBulim dBu\im dB Detector  Comment
1%  4927.000 60.27 -14.06 46.21 74.00 -27.79 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |TX G Mode 2462 MHz Polarization Horizontal
12000 dBuV/m
10
100
%
a0 2
" f/\\
70
&0 3
®
50
4
40
3o
2000
2310000 2329.00 234800  2367.00 238600 240500 242400 244300  2462.00 2500.00 MHz
Reading Cormect Measure- .
No. Mk.  Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBu\vim dBuim dB Detector  Comment
1 X 2461.240 60.98 32.88 93.86 7400 1986 peak Molmi
2" 2461.240 54.01 32.88 B6.89 54.00 3289 AVG Molmi
3 2483.500 2267 3297 55.64 7400 -18.36 peak
4 2483.500 6.97 32497 39.94 5400 -14.068 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.

(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |TX G Mode 2462 MHz Polarization Horizontal

86.9 dBuV/m

67

a7

=

1000000 2700.00 440000 E100.00 7800.00 a500.00 1120000 12900.00  14E00.00 1800000 MHz

Reading Correct Measure- .
No. Mk. Freq.  Level Factor  ment Limit ~ Margin

MHz dBuv dB dBuvim dBuVim dB Detector  Comment
1* 4924000 55.92 -14.08 41.84 7400 -3216 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

‘Test Mode |TX N(HT20) Mode 2412 MHz Polarization Vertical
1200 dBu¥/m
110
100
a0
a0
& X
60
" : \n“\m
4D
a0
20.0
2310000 2329.00 2348.00 2367.00 23B6.00 240500  2424.00 244300  2462.00 7500.00 MHz
Reading Comect Measure- .
No. Mk.  Freq.  |evel Factor  ment Limit  Margin
MHz dBuV dB dBu\Vim dBuV/m dB Detector  Comment
1 2390.000 3473 3263 67.36 7400 -6.64 peak
2 2390.000 16.95 3263 49 58 5400 442 AVG
3 X 2412790 76.31 327 109.02 7400 3502 peak Molimi
4 * 2412790 68.37 321 101.08 5400 4708 AVG Nolmit
REMARKS:
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‘Test Mode |TX N(HT20) Mode 2412 MHz Polarization Vertical

86.9  dBuW/m

27

7

7

-3

-13.1
1000000 2700.00 4400.00 6100.00 7800.00 3500.00 1120000 12300.00  14600.00 1800000 MHz

Reading Correct Measure- .
Mo. Mk.  Freq.  Level Factor ment Limit  Margin

MHz dBuv dB dBuVim dBuVim dB Detector  Comment
1 * 4824.000 53.07 -14.43 38.64 74.00 -3536 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode

[TX N(HT20) Mode 2412 MHz

Polarization

Horizontal

1200 dBuV/m

10
100
a0
- -
70
60
k
2
40
A, el Pyt b
a0
2000
2310000 232900 234600 236700 238600 240500 242400 244300 246200 250000 MHz
Reading Correct Measure- .
No. Mk.  Freg.  Level Factor ment Limit  Margin
MHz dBuV dB dBuVim dBuVim dB Detectar  Comment
1 2390.000 22,28 32.63 54.91 7400 -19.09 peak
2 2390.000 6.76 3263 39.39 54.00 -1461 AVG
3 X 2411365 62.07 321 24.78 7400 2078 peak Nolimit
4 * 2411365 5454 3211 B87.25 54.00 3325 AVG Nolimit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.

(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |TX N(HT20) Mode 2412 MHz Polarization Horizontal

869  dBuV/m

&7

a7

4
s

1000.000 2700.00 4400, 00 100,00 Te00.00 9500.00 1120000  12900.00  14600.00 18000, 00 MHz

Reading Comrect Measure- .
No. Mk.  Freq.  Level Factor  ment Limit ~ Margin

MHz dBuv dB dBuvim dBuMim dB Detector  Comment
1%  4824.000 50.02 -14.43 35.59 74.00 -3841 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode |TX N(HT20) Mode 2437 MHz Polarization Vertical

869  dBuV/m

7

&7

57

e

AT

a

27

7

7

-3

131
1000000 2700.00 4400, D0 E100.00 7800.00 9500, 00 1120000 1290000  14600.00 18000, 00 MHz

Reading Comect Measure- .
No. Mk. Freq_ Level Factor ment Limnit Margln

MHz dBuV dB dBu\Vim dBuVim dB Detector  Comment
1"  4874.000 60.65 -14.26 46.39 7400 -2761 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |TX N(HT20) Mode 2437 MHz Polarization Horizontal

86.9 dBuV/m

i

67

57

47
» X
27
7
7

-3

131
1000.000 2700.00 4400.00 E100.00 T800.00 9500.00 1120000 1290000 1460000 1800000 MHz

Reading Comect Measure- .
No. Mk.  Freq.  Level Factor  ment Limit ~ Margin

MHz dBuv dB dBuvim dBuMim dB Detector ~ Comment
1* 4874.000 5213 -14.28 37.87 74.00 -3613 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |TX N(HT20) Mode 2462 MHz Polarization Vertical
1200 dBuV/m
1
110 X
2
100
90
80
70
%
60
L]
50 \\\_
a0 ,‘\"‘___'____.."MA_//
30
20.0
2310.000 232900 234800  2367.00  2386.00 240500 242400 244300  2462.00 2500.00 MHz
Reading Comect Measure- .
No. Mk.  Fregq.  Level Factor ment Limit ~ Margin
fHz dBul dB dBulim dBuVim dB Detector  Comment
1 X 2462.570 77.01 3290 109.91 74.00 3591 peak Melmit
2 *  2462.570 69.81 3290 102.51 54.00 4851 AVG Melmi
3 2483.500 33.28 3297 66.25 7400 -7.75 peak
4 2483.500 16.11  32.97 49.08 54.00 492 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.

(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |TX N(HT20) Mode 2462 MHz Polarization Vertical

869  dBuVW/m

7

67

57

47

ron

=T

27

17

7

3

131
1000.000 270000 4400.00 610000 7800.00 9500.00 1120000 12900.00 1460000 18000.00 MHz

Reading Correct Measure- .
No. Mk. Freq. Level Factor ment  Limit Margin

MHz dBuV dB dBulim dBuWim dB Detector  Comment
1 *  49824.000 56.47 -14.08 42.39 7400 -3161 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |TX N(HT20) Mode 2462 MHz Polarization Horizontal
1200 dBuV/m
1o
100
k
a0 2
. f/\
0
60
%
4
10
Ao Aty b i
a0
200
2310.000 232900 234800  2367.00 238600 240500 242400 244300 246200 2500.00 MHz
Reading Cormrect Measure- .
No. Mk. Freq.  Level Factor ment Limit  Margin
MHz dBuv dB dBuVim dBuvim dB Detector  Comment

1 X 2462.665 60.98 32.90 93.88 74.00

19.88 peak Molimit

2 %  2462.665 53.91 3290 86.81 54.00

3281 AVG  Nolmi

3 2483.500 21.84 3297 54.81 74.00

-19.19  peak

4 2483.500 5.97 3297 38.94  54.00

-15.06  AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |TX N(HT20) Mode 2462 MHz Polarization Horizontal

B86.9 dBuV/m

67

57

e

1000.000 2700.00 4400.00 E100.00 7800.00 9500.00 11200.00 1230000  14600.00 18000, 00 MHz

Reading Correct Measure- .
No. Mk. Freq.  Level Factor ment Limit  Margin

IMHz dBuV dB dBuvim dBuWim dB Detector  Comment
1% 4924000 52.78 -14.08 38.70 7400 -35.30 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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APPENDIX E - BANDWIDTH
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ITest Mode [TX B Mode
Frequency | 6 dB Bandwidth | 99 % Occupied Bandwidth | 6 dB Bandwidth Min. Limit
Channel (MH2) (MH2) (MH2) (MH2) Result
01 2412 9.100 12.000 0.5 Complies
06 2437 8.080 12.000 0.5 Complies
11 2462 8.600 12.160 0.5 Complies
CHO1 CHO06 CH11
6 dB Bandwidth
® ) ® e mmETOCT ® )
= T N e = T e P T I B IV ey |
/ A\ Ay A Fr ‘*1“ rr A
. I.A‘j\" HES , r,\/‘J U‘\\ , VV‘U e
v ey A ) o y
99 % Occupied Bandwidth
® . . e e N ® .
= . = o = | |
) U, i i / i
‘ | Y
lwyfw il ot " ¥ WI‘JWM\ - S A .
faghtH ) o] e L] [
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ITest Mode [TX G Mode
Frequency | 6 dB Bandwidth | 99 % Occupied Bandwidth | 6 dB Bandwidth Min. Limit
Channel (MH2) (MH2) (MH2) (MH2) Result
01 2412 16.400 17.040 0.5 Complies
06 2437 16.380 17.120 0.5 Complies
11 2462 13.960 16.720 0.5 Complies
CHO1 CHO06 CH11
6 dB Bandwidth
® .. . ® . e ® ..
E_Jﬂlﬂwwmwﬂm oL ol 0O U 9 19 P O Eiu;!\i T e TV W S
\ o | \
7 N et .
99 % Occupied Bandwidth
b R ey e ) = | T e B W -+ = L™ | ] ‘ i
7 \ / | \“M
7 Y 7 B 7 )
st i Y ) o Fwihg
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ITest Mode [ TX N(HT20) Mode
Frequency | 6 dB Bandwidth | 99 % Occupied Bandwidth | 6 dB Bandwidth Min. Limit
Channel (MH2) (MH2) (MH2) (MH2) Result
01 2412 17.239 18.080 0.5 Complies
06 2437 17.600 18.160 0.5 Complies
11 2462 15.200 17.760 0.5 Complies
CHO1 CHO06 CH11
6 dB Bandwidth
® ) ® e mmETOCT ® )
Ef.ﬂ 1 ) e o I [N ETWM ’ N P Ei 1 O ] em YW Lw”w'm,
l |
| T W o M o
99 % Occupied Bandwidth
= e M = e = Aot
/ \ / | / \
s o | ppi oty a7 v

13342122
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APPENDIX F - MAXIMUM OUTPUT POWER
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Test Mode [ TX B Mode_Ant. 1
Frequency Output Power Max. Limit |Max. Limit
Channel (MH2) (dBm) (dBm) W) Result
01 2412 20.84 30.00 1.0000 | Complies
06 2437 20.78 30.00 1.0000 | Complies
11 2462 20.85 30.00 1.0000 | Complies
Test Mode [TX G Mode_Ant. 1
Frequency Output Power Max. Limit [Max. Limit
Channel (MH2) (dBm) (dBm) W) Result
01 2412 24.64 30.00 1.0000 | Complies
06 2437 26.40 30.00 1.0000 | Complies
11 2462 24.90 30.00 1.0000 | Complies
Test Mode [ TX N(HT20) Mode_Ant. 1
Frequency Output Power Max. Limit |Max. Limit
Channel (MH2) (dBm) (dBm) W) Result
01 2412 24.68 30.00 1.0000 | Complies
06 2437 26.55 30.00 1.0000 | Complies
11 2462 25.24 30.00 1.0000 | Complies
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APPENDIX G - CONDUCTED SPURIOUS EMISSIONS
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ITest Mode [TX B Mode_Ant. 1

Bandedge-CHO1 Bandedge-CH11

et 26 catt 4 @ S9T 10
I -

® .

Rer 26

Tl
i}

CHO1 - 10<§>h Harmonic of the fundamental fr(gquency

- = - =l =
"y P o A et e ol
s 0 TR Y ) VY RPN NV
oy T S T T ey P e A g T P
CHO06 - 10th Harmonic of the fundamental frequency
@ : ® o mmmoe B I
= =
] _ R e T O NPVC PEME VT o v B
. [tored [ ) ’
P T A Gl o
CH11 - 10th Harmonic of the fundamental frequency
@ ' ® g R ®

Zeart 30 vz
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Test Mode TX G Mode_Ant. 1

Bandedge—C_HOl_ 5 Bandedge—C_Hll_

Ret 26 asn att 46 @

Fet 26 asn att 46 @

o h 3

CHO1 - 10éh Harmonic of the fundamental frgquency

VBR300 Kz

Date: 20.5BF.2022 13:20:3% Date: 20,5EF o 0.58F 30151

5 _ _CH06 - 10<§>h Harmonic of the ft_md_amental fr(gquency

Ret 26 dom att 46 @ 5T 300 me et 26 dom att 46 @ ST 1.2 8 a et 26 dom att 46 @

[ = SEtfer 10[% @ SEtfer 10[% @

A RN SR PR AR W VL W R N g R

fasar g
Zeart 30 vz
Date: 20.5BF.2022 13132126 Date: 20,5EF, 2136 Date: 20,5EF, 2132144

CH11 - 10éh Harmonic of the fundamental frgquency

Fef 26 dsn “att 40 qB
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Test Mode

[ TX N(HT20) Mode_Ant. 1

Bandedg —C_H01_

Bandedge—C_Hll_

- el || B
E [
o
i e
CHO1 - 10th Harmonic of the fundamental frequency
- @ o @
= =
- PR T BN V% WENR WSS N PR
CHO06 — 10th Harmonic of the fundamental frequency
: @ mmm e @
= =
R P I T T NN SV e v
CH11 - 10th Harmonic of the fundamental frequency
e L @ mmo @ e
= =
W W o N e i =
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APPENDIX H - POWER SPECTRAL DENSITY
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ITest Mode [TX B Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
CIEnE] (MH2) (dBm/3kH2) (dBm/3kH2) RS
01 2412 -6.10 8.00 Complies
06 2437 -6.03 8.00 Complies
11 2462 -5.46 8.00 Complies
CHO1 CHO06 CH11
@ iohy & R & iohy
= - | - | -
i | ek P . hotital LTl
AT | T r "
L AW W m‘k Fal 'J'kt
Vi — ‘ k
\’.f Vad “"t{ *h:".-’\’ wf Y s, - 7 Yy iy
Test Mode [TX G Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
CienE) (MH2) (dBm/3kH2) (dBm/3kH2) Resut
01 2412 -6.29 8.00 Complies
06 2437 -6.20 8.00 Complies
1 2462 -5.39 8.00 Complies
CHO1 CHO6 CH11
@ iohy & R & e EAS
= - | - | -
ol il ) 1
r R A T }1 iffra “”"%WWIW*'*MMMWAJ J"WJ"WM O T M\ﬂﬂ.‘l‘
. "'M u‘h\\‘ #WJ L\N- , m’”ﬂ d"'}‘.
”""'f k‘u e 1’“& "W 1‘L{L‘bl
Test Mode [ TX N(HT20) Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
S (MH2) (dBm/3kH2) (dBm/3kH2) e
01 2412 -5.17 8.00 Complies
06 2437 -7.33 8.00 Complies
11 2462 -5.25 8.00 Complies
CHO1 CHO06 CH11
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End of Test Report
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